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A4. FR1 N48 MIMO-ANT5 - SCS 15kHz

A4.1 Frequency Stability

BNaEd (iﬁf) Baa\%vzi;jth Arfcn ('Jﬁg) Modulation RB D?;:)a;i;m Verdict Environment
48 15 20 641666 | 3624.99 deggEM 106@0 | 0.0506 PASS NV
48 15 20 641666 | 3624.99 CPQ'SgEM 106@0 | 0.0408 PASS LV
48 15 20 641666 | 3624.99 C%'(P)g:z'\" 106@0 | 0.0298 PASS HV
48 15 20 641666 | 3624.99 C'ZSEEM 106@0 | 0.0514 PASS -30C
48 15 20 641666 | 3624.99 CPQ'S;?M 106@0 | 0.0241 PASS -20C
48 15 20 641666 | 3624.99 degg}?'\" 106@0 | 0.0266 PASS 10T
48 15 20 641666 | 3624.99 Cpéggf()'\" 106@0 | 0.0255 PASS e
48 15 20 641666 | 3624.99 CF(’D'S;'?M 106@0 | 0.0519 PASS 10C
48 15 20 641666 | 3624.99 CPQ'S;?M 106@0 | 0.0213 PASS 20C
48 15 20 641666 | 3624.99 degg}?'\" 106@0 | 0.0687 PASS 30°C
48 15 20 641666 | 3624.99 Cpéggf()'\" 106@0 | 0.0227 PASS 40
48 15 20 641666 | 3624.99 CF(’D'S;'?M 106@0 | 0.0473 PASS 501
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A4.2 Occupied Bandwidth
NR SCs Bandwidth Freq : OBW 2648 OBW
Band (kHz) (MHz) AAER (MHz) ilgellaren RE (MH?Z) (MHzZ)

48 15 10 641666 3624.99 deggEM 52@0 9.289 1017
CP-OFDM

48 15 10 641666 3624.99 o oA 52@0 9.281 10.4
CP-OFDM

48 15 10 641666 3624.99 o o 52@0 9.268 9.951
CP-OFDM

48 15 10 641666 3624.99 o6 G 52@0 9.2883 9.758

48 15 15 641666 3624.99 deggEM 79@0 14.1 14.73
CP-OFDM

48 15 15 641666 3624.99 oo 79@0 14.081 14.67
CP-OFDM

48 15 15 641666 3624.99 o on 79@0 14.081 14.77
CP-OFDM

48 15 15 641666 3624.99 o6 A 79@0 14.083 14.73

48 15 20 641666 3624.99 CPQ'S;?M 106@0 18.897 20.0
CP-OFDM

48 15 20 641666 3624.99 o o 106@0 18.903 19.69
CP-OFDM

48 15 20 641666 3624.99 o on 106@0 18.901 19.86
CP-OFDM

48 15 20 641666 3624.99 o6 A 106@0 18.946 19.73

48 15 40 641666 3624.99 CPQ'S;?M 216@0 38.542 39.95
CP-OFDM

48 15 40 641666 3624.99 o o 216@0 38.471 39.93
CP-OFDM

48 15 40 641666 3624.99 o4 oA 216@0 38.515 39.93
CP-OFDM

48 15 40 641666 3624.99 o6 A 216@0 38.511 39.97

48 15 50 641666 3624.99 CF(’?'SSFEM 270@0 48.152 49.75
CP-OFDM

48 15 50 641666 3624.99 6 o 270@0 48.06 49.93
CP-OFDM

48 15 50 641666 3624.99 o on 270@0 48.142 49.91
CP-OFDM

48 15 50 641666 3624.99 oo A 270@0 48.208 50.01
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N48(40M) CP-OFDM_QPSK_Outer Full_Mid CH

52430 GHz #Video BW 13000 MHz"
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[4Res B 510.00 kHz
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Sweep 1.00 ms (1001 pts)
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N48(40M) CP-OFDM 16 QAM Outer Full Mid_CH

‘Span 80 MHz|
Sweep 1.00 ms (100H pts)

Span B0 MHz|
p 1,00 ms (1001 pts)

Span 100 MHz]
Sweep 1,00 ms (1001 pis)
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N48(50M) CP-OFDM 64 QAM Outer Full Mid CH N48(50M) CP-OFDM 256QAM Outer Full Mid CH

M A0 Tig Frea Run
Gale. OF

#F Gai Low

Center 362490 GHz #Video BW 1.5000 MHz' Span 100 MHz
iRes B Sweep 1.00 ms (1001 pts)
2Metnes

Center 3.62420 GHz
#Res BW 510.00 kHz

#Video BW 1.5000 MHz"

Span 100 Mz}
Sweep 1.00ms (1001 pts)
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saronis. FCC RF Test Report Report No. : FG1D2908-01A

A4.3 Adjacent Channel Leakage Ratio

BNaEd (icH:f) Bam':vzi;jth Arfen ('Jﬁg) Modulation RB ,\';I‘;‘;‘;; ﬁgf’gel; Result | Verdict
a8 15 10 637000 | 35550 | PSPV | s2@0 | 1313 | 1387 | °% | pass
48 15 10 637000 | 3555.0 CPS‘I;%':(DM 1@0 -6.79 -18.35 g?:;}h PASS
48 15 10 637000 | 3555.0 CPS&%’E(DM 1@51 -18.5 -7.95 gf:gh PASS
48 15 10 641666 | 3624.99 CPS&%T(DM 5200 | -1321 | -1275 | % | PASS
48 15 10 641666 | 3624.99 CPSI;OS':(DM 1@0 | -648 | 72 | S°% | PASS
48 15 10 641666 | 3624.99 CPSI;%';DM 1@51 | -1864 | 733 | %% | Pass
48 15 10 646332 | 3694.98 CPSI;%';DM 5200 | -1245 | -13.15 | °°° | PASS
48 15 10 646332 | 3694.98 CPSI;OSEDM 100 | -603 | -1671 | S°° | PASS
48 15 10 646332 | 3694.98 CP'QSE,OSf(DM 1@51 | 1578 | 677 | o5 | PAss
48 15 20 637334 | 3560.01 CP'QS;,%';DM 106@0 | -135 | -1401 | °%% | PAss
48 15 20 637334 | 3560.01 CPSI;OSiDM 1@0 80 | 645 | °°% | PASS
48 15 20 637334 | 3560.01 CPSI;OSEDM 1@105 | -17.24 | -7.59 gf:gh PASS
48 15 20 641666 | 3624.99 CP'QSE,OSf(DM 106@0 | -1092 | -11.28 | ©°°% | PASS
48 15 20 641666 | 3624.99 CP'QS;,%';DM 1@0 711 -15.62 g?:;h PASS
48 15 20 641666 | 3624.99 CPSI;OSiDM 10105 | -1606 | 868 | S | PASS
48 15 20 646000 | 3690.0 CPS;,OSEDM 106@0 | -1.86 | -1233 | %% | Pass
48 15 20 646000 | 3690.0 CPS;,%FKDM 1@0 71 | a9 | % | pass
48 15 20 646000 | 3690.0 CPS;,%FKDM 1@105 | -1427 | 828 | % | PASS
48 15 50 638334 | 3575.01 CPS&,OS?M 270@0 | -1091 | -10.39 gf:gh PASS
48 15 50 638334 | 3575.01 CPS;,OSEDM 1@0 | -901 | -1066 | °°° | PASS
48 15 50 638334 | 3575.01 CPS;,%FKDM 1@269 | -1.85 | -9.62 | °°% | PASS
48 15 50 641666 | 3624.99 CPS;,%FKDM 27000 | -1062 | 085 | °°° | PASS
48 15 50 641666 | 3624.99 CPS&,OS?M 1@0 | 843 | 099 | °% | PASS
48 15 50 641666 | 3624.99 CPS;,OSEDM 1@269 | 111 | -826 | =% | Pass
48 15 50 645000 | 36750 | TSPV | 270@0 | 1048 | -es3 | % | Pass
48 15 50 645000 | 3675.0 CPS,;%';DM 1@0 85 9.72 gf:;h PASS
48 15 50 645000 | 3675.0 CP'QSE,%f(DM 1@269 | -11.33 | -853 gf:gh PASS
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